
OWNER’S MANUAL � � � � � � � �



  2

TABLE OF CONTENTS

www.BestFitness.com



  3

� � � 	 
 � � 
 � � � � 
 � � � � � � 	 � � � � � � � � � � � 	 � � � � � � � � � � � � 
 � � � � � � �� � � � � � � � � � � � 
 � 
 � � � � � � � � � 
 � � � � 	 � �  � � � � � � 
 ! � � � � � " # 	 � � $ � % � 	 
 �  � � � � � 
 � �  � �
Unpacking the Equipment� � � � � � � � � � � � � � � 
   � � � � � � ! � 	 ! � 	 � � � � � � ! & � � � � � � � � � � � 	 � � ' � � � ( � � � � � � � ! � � � 
 	 � � � 	� � ( � � �  � � � � � � � � � � � � � 
 � � � � � � � � &  � � ) � 
 � � � � � � � � � � 	 � � ! 
 � � 	 � � � � � � � � � &  � � � � � � � � �

BEFORE YOU BEGIN


        Any Questions?

            Call  (800) 556-3113



  4

IMPORTANT SAFETY INSTRUCTIONS 

L M N O P Q R S O N T M M N U N O V W T X V S N Y Z [ N S [ N U T Q Z M Q R [ \ M N P Z ] Z S P U ^ N S P X N \ X N S U X N P R V P \ X R _ X Z [ [ N U ^ N Y N X Q T O N ` a T ] R V O Z ] N b U N ON P R V X U T O O N [ N S P O R V U N O c Z T W M N O O N O d Z X X N P N b M N O N Y N X Q T Q N O T [ [ N U T Z P N [ N S P `e S P N O U N Q R [ N S b Z X Q V Z M f V T N X \ X R _ X Z [ [ Z U N N g N X Q T Q T R O d U N W N X T Z O P N S N X V S N Y Z [ N S c T O T Q R Q R S O V U R Q P R X h
WHEN USING EXERCISE EQUIPMENT, YOU SHOULD ALWAYS TAKE BASIC 

PRECAUTIONS, INCLUDING THE FOLLOWING:i j k l k m m n o p q r s t q n u o p v j w u r j s p n o x q y j z { | z } ~ � y j p j n o p q r s t q n u o p k r j � r n q q j o q u j o p s r j � u s rp k w j q � k o l q u � r u q j t q q y j s o n q ~� u o u q k m m u � t y n m l r j o u o u r o j k r q y j j � s n � � j o q ~| p j q y j j � s n � � j o q u o m � w u r n q p n o q j o l j l � s r � u p j k p l j p t r n v j l n o q y n p x s n l j ~ � u o u q s p j k t �t j p p u r � k q q k t y � j o q p q y k q k r j o u q r j t u � � j o l j l v � q y j � k o s w k t q s r j r ~ � s t y k q q k t y � j o q p� n x y q t k s p j n o � s r n j p ~� j k r � r u � j r j � j r t n p j t m u q y n o x k o l p y u j p w u r � u s r � u r � u s q � o u m u u p j t m u q y n o x ~| p j t k r j � y j o x j q q n o x u o u r u w w q y j s o n q ~� u o u q u � j r j � j r q � u s r p j m w u r � u r � q u j � y k s p q n u o ~� w � u s w j j m k o � � k n o u r k v o u r � k m p � � � q u � p � p q u � � u s r � u r � u s q n � � j l n k q j m � k o l t u o p s m q � u s r� y � p n t n k o ~� j � j r u � j r k q j q y j s o n q � y j o n q y k p v j j o l r u � � j l u r l k � k x j l ~ i j q s r o q y j j � s n � � j o q q u kp j r � n t j t j o q j r w u r j � k � n o k q n u o k o l r j � k n r ~� j � j r l r u � u r n o p j r q u v � j t q p n o q u k o � u � j o n o x n o q y j j � s n � � j o q ~� m � k � p t y j t � q y j s o n q v j w u r j j k t y s p j ~ � k � j p s r j q y k q k m m w k p q j o j r p k r j p j t s r j k o l n o x u u l� u r � n o x t u o l n q n u o ~� u o u q s p j q y j j � s n � � j o q u s q l u u r p u r o j k r � k q j r ~
PERSONAL SAFETY DURING ASSEMBLY� q n p p q r u o x m � r j t u � � j o l j l q y k q k � s k m n w n j l l j k m j r k p p j � v m j q y j j � s n � � j o q ~ � p p n p q k o t j n pr j � s n r j l ~z j w u r j v j x n o o n o x k p p j � v m � � � m j k p j q k � j q y j q n � j q u r j k l q y j n o p q r s t q n u o p q y u r u s x y m � ~i j k l j k t y p q j � n o q y j k p p j � v m � n o p q r s t q n u o p k o l w u m m u � q y j p q j � p n o p j � s j o t j ~ � u o u q p � n �k y j k l ~ � w � u s p � n � k y j k l � � u s � k � m j k r o m k q j r q y k q � u s y k � j q u l n p k p p j � v m j t u � � u o j o q p k o lq y k q � u s � k � y k � j l k � k x j l q y j j � s n � � j o q ~� p p j � v m j k o l u � j r k q j q y j z { | z } u o k p u m n l � m j � j m p s r w k t j ~ � u t k q j q y j s o n q k w j � w j j q w r u �q y j � k m m p u r w s r o n q s r j q u � r u � n l j j k p � k t t j p p ~� y j z { | z } n p l j p n x o j l w u r � u s r j o � u � � j o q ~ z � w u m m u � n o x q y j p j � r j t k s q n u o p k o l s p n o x t u � � u op j o p j � � u s � n m m y k � j � k o � p k w j k o l � m j k p s r k v m j y u s r p u w y j k m q y w s m j � j r t n p j � n q y � u s r z j p q { n q �o j p p z { | z } ~� w q j r k p p j � v m � � � u s p y u s m l t y j t � k m m w s o t q n u o p q u j o p s r j t u r r j t q u � j r k q n u o ~ � w � u s j � � j r n j o t j� r u v m j � p � w n r p q r j t y j t � q y j k p p j � v m � n o p q r s t q n u o p q u m u t k q j k o � � u p p n v m j j r r u r p � k l j l s r n o x k p �p j � v m � ~ � w � u s k r j s o k v m j q u t u r r j t q q y j � r u v m j � � t k m m q y j l j k m j r w r u � � y u � � u s � s r t y k p j l q y j� k t y n o j u r t k m m } � � � � � � � � � � } } � w u r q y j l j k m j r o j k r j p q � u s ~

���������������



  5

FEATURES

CONTACT HEART RATE SENSORS

CONSOLE

TENSION ADJUSTMENT

FULLY SHROUDED FLYWHEEL

PEDALS

ERGONOMIC HANDLE BARS

LEVEL STABILIZER

TRANSPORT WHEELS

FULLY 

A D J U S TA B L E 

SEAT



  6

DIMENSIONS

� � � �

� � � � � � � �

  ¡ ¢ £ ¤ ¤ ¥ ¦ § ¨ ¤ © ª « ¬ § ­ £ § ¥ ® ¢ ¦ ¤ ¯ ¯ ¬ ¦ ¦ ¡ ¢ ¦ ° ¨ ¤ © « ¢ ± ¬ « ¢ ª ¡ ¢ ® ¢ ² ª ° ¦ § ± ¢ ¥ ¢ ³ ª ´ ¤ £ ¨ ¤ © £ µ ¶ · µ ¸ ¹  ¡ ¢ « ¬ ¥ ¢ ³ ² ¬ ¤ ³ ² ¤ ´ ª ¡ ¢ µ ¶ · µ ¸ § £ ¢ º » ¬ « ª ¡ ¸ ¼ ½ ¾ ¿ À ¢ ³ ­ ª ¡ Á ¼ ½ ¾ ¹  ¡ ¢ © ² § ­ ¢ ² ° § ± ¢ ¬ ² º » ¬ « ª ¡ Á ¼ ¿ À ¢ ³ ­ ª ¡ Â ¼ Ã   ¡ ¢ © ² § ­ ¢ ² ° § ± ¢ ¬ ² ª ¡ ¢ ¤ Ä ¢ £ § ¦ ¦ ² ° § ± ¢ ³ ¢ ¢ « ¢ « ´ ¤ £¤ ° ¢ £ § ª ¬ ¤ ³ Å ¹  ¡ ¢ © ² § ­ ¢ ² ° § ± ¢ ³ ¢ ¢ « ¢ « ´ ¤ £ ª ¡ ¢ µ ¶ · µ ¸ ± ¤ © ¦ « ® ¢ ¥ ¤ £ ¢ Æ « ¢ ° ¢ ³ « ¬ ³ ­ ¤ ³ ª ¡ ¢ © ² ¢ £ ¹

Ç È É È Ê Ë Ê Ì Í Î Ï Ð Ñ Ò Î Ó Ð
Ñ Ë Ï Ï Ð Í Ô Ð Õ Ì Í Î Ï Ð Ñ Ò Î Ó Ð

� � � �

250LB (113KG)



  7

Ö × × Ø Ù Ú Û Ü Ý Þ ß à Ø á â ã á ä ß å æ Ø × ç è Ý Þ Ø × × é Ý ê å Û é ê × ß å Û Û Ø è × å Ú Ý ë ß ä ì í à Ý ë è ß Ý î Ý Ù ç Û Ø ß Ø ï ð Þ ß à é × é ×ß à Ø Þ é è × ß ß é Ù Ø Ü Ý ë à å ñ Ø å × × Ø Ù Ú Û Ø ò ß à é × ß Ü ç Ø Ý Þ Ø ó ë é ç Ù Ø ê ß ô ç Û å ê Ý ê × é õ ê é Þ é î å ê ß Û Ü Ù Ý è Ø ß é Ù Ø ïö ÷ ø ù ú û û ü ø ý þ ÿ ü ý û � þ ÿ ÿ ú ÷ û þ ÷ ú � ü � � ÿ � ÷ ú � ø � � ú ý � ú � �� Ý 	 Ø ñ Ø è ô é Þ Ü Ý ë å î ó ë é è Ø ß à Ø å ç ç è Ý ç è é å ß Ø ß Ý Ý Û × ô Ý Ú ß å é ê å × × é × ß å ê î Ø ô å ê ò Þ Ý Û Û Ý 	 ß à Ø å × × Ø Ù Ú Û Ü× ß Ø ç × × Ø ó ë Ø ê ß é å Û Û Ü ô ß à Ø ç è Ý î Ø × × 	 é Û Û ß å æ Ø ß é Ù Ø ô Ú ë ß é × Þ å é è Û Ü Ø å × Ü ï
ASSEMBLY TIPS
 Ø å ò å Û Û � � Ý ß Ø × 
 Ý ê Ø å î à ç å õ Ø Ú Ø Þ Ý è Ø Ú Ø õ é ê �ê é ê õ Ø å î à × ß Ø ç ï� à é Û Ø Ü Ý ë Ù å Ü Ú Ø å Ú Û Ø ß Ý å × × Ø Ù Ú Û Ø ß à Ø á â ã á äë × é ê õ ß à Ø é Û Û ë × ß è å ß é Ý ê × Ý ê Û Ü ô é Ù ç Ý è ß å ê ß × å Þ Ø ß Üê Ý ß Ø × å ê ò Ý ß à Ø è ß é ç × å è Ø é ê î Û ë ò Ø ò é ê ß à Ø ß Ø � ß ï� Ý Ù Ø ç é Ø î Ø × Ù å Ü à å ñ Ø Ø � ß è å à Ý Û Ø × ß à å ß Ü Ý ë	 é Û Û ê Ý ß ë × Ø ï ã × Ø Ý ê Û Ü ß à Ý × Ø à Ý Û Ø × é ê ò é î å ß Ø ò é êß à Ø é ê × ß è ë î ß é Ý ê × å ê ò é Û Û ë × ß è å ß é Ý ê × ï� � � � � � Ý Þ é ê ò Ý ë ß ß à Ø Û Ø ê õ ß à Ý Þ å ç å è ß é î ë Û å èÚ Ý Û ß ô Ù Ø å × ë è Ø é ß × × à å ê æ � ß à Ø Û Ý ê õ ô ê å è è Ý 	 ç å è ßÚ Ø ê Ø å ß à ß à Ø à Ø å ò � ï
 Ø Þ Ø è ß Ý ß à Ø Þ Ý Û Û Ý 	 é ê õ ò é å õ è å Ù �

� � � � � Ö Þ ß Ø è å × × Ø Ù Ú Û Ü ô Ü Ý ë × à Ý ë Û ò î à Ø î æ å Û ÛÞ ë ê î ß é Ý ê × ß Ý Ø ê × ë è Ø î Ý è è Ø î ß Ý ç Ø è å ß é Ý ê ï ð Þ Ü Ý ëØ � ç Ø è é Ø ê î Ø ç è Ý Ú Û Ø Ù × ô Þ é è × ß è Ø î à Ø î æ ß à Ø å × × Ø Ù �Ú Û Ü é ê × ß è ë î ß é Ý ê × ß Ý Û Ý î å ß Ø å ê Ü ç Ý × × é Ú Û Ø Ø è è Ý è ×Ù å ò Ø ò ë è é ê õ å × × Ø Ù Ú Û Ü ïð Þ Ü Ý ë å è Ø ë ê å Ú Û Ø ß Ý î Ý è è Ø î ß ß à Ø ç è Ý Ú Û Ø Ù ô î å Û Ûß à Ø ò Ø å Û Ø è Þ è Ý Ù 	 à Ý Ù Ü Ý ë ç ë è î à å × Ø ò ß à Ø Ù å �î à é ê Ø Ý è î å Û Û ä � � � � � � �  � ! ä ä ! Þ Ý è ß à Ø ò Ø å Û Ø èê Ø å è Ø × ß Ü Ý ë ï

ASSEMBLY INSTRUCTIONS



  8

    Be careful to assemble all components

    in the sequence they are presented.

" # $ % & & ' ( ) * ' + , - ' . / $ 0 ) % 1 + 2 & 3 , + 4 ' / " 0 5 6 2 & . 7
 Two 15 (M8 acorn nut)

 Two 14 (M8 washer)8 # $ % & & ' ( ) 3 , % & ) - ' . / 8 0 ) % 1 + 2 & 3 , + 4 ' / " 0 5 6 2 & . 7
 Two 15 (M8 acorn nut)

 Two 14 (M8 washer)

STEP

 1



  9

STEP

 1

9 : ; < = > ? ; @ > A B C D E F > > = G : H = I F J I K ; G L H = M = I N



 10

    Be careful to assemble all components

    in the sequence they are presented.

O P Q R S S T U V W X Y Z V [ R R V \ ] ^ _ ` a V R W X Y Z V Q b ] S c _ d a e f V Z b T ] ^ X S Y W X Y Z V [ R R V \ ] ^_ ` a U g R U c h X i T ] i i Z R h S Pj P Q R S S T U V k T l V [ R R V \ ] ^ _ m a V R k T l V Q b ] S c _ n a e f V Z b T ] ^ X S Y k T l V [ R R V \ ] ^ _ m aU R o S V T b p U g R U c h X i T ] i i Z R h S P

STEP

 2



 11

STEP

 2

q r s t u v w s x v y z { | } ~ v v u � r � u � ~ � � � s � � � u � u � �



 12

    Be careful to assemble all components

    in the sequence they are presented.

STEP

 3

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �   � � � � � � � � �¡ � � � � ¢ � £ ¤   � � � ¥ � � � � £ ¦   §¨ § � � � � � � � � � � � � � � �   � � � � © � � � ª ¢ � « � � ¨   ¬ � � � � ¢ � � � � � � � � � � � � � � � £ ­   §® § � � � � � ¯ � ¢ � ° � � � � � � � � � � � � � � ±   � � � � � � � � � � � � � �   � � � � � � ² ¢ � ² � � � � �
 One 12 (M10 washer)

 One 13 (M10 knob nut)³ § � � � � � � � � £ ´   � � � � ¯ � ¢ � ° � � � � � � � � � � � � � � ±   � � � � � � � � � � ² � � � � �
 Two 80 (Nut)



STEP

 3

µ ¶ · ¸ ¹ º » · ¼ º ½ ¾ ¿ À Á Â º º ¹ Ã ¶ Ä ¹ Å Â Æ Å Ç · Ã È Ä ¹ É ¹ Å Ê

 13



 14

    Be careful to assemble all components

    in the sequence they are presented.

Ë Ì Í Î Ï Ð Ñ Í Ò Ó Ô Õ Ð Ö × Ø Ô Ù Ú Ô Û Ü Ó Ï Ý Ò Ú Ö Þ Ø ß à à Ò Ô á Ù Ìâ Ì Ë Ú Ú ß ã Ò ä Ô á Ñ Ó × ß Ó Ù Ñ à à Ö å æ Ø Ú Ô × ç Í Ñ Ù à Ô Ó × ß Ó Ù Ñ à à Ö è å Ø Ìé Ì ê Ù à Ñ Ó Ú ä Ô á Ñ Ó ë Ñ Ù à Ï Ô Ù é ß ì Î Ñ Ö å í Ø Ú Ò Ó Ô Õ Ý Ò Û Ü Ó Ï Ý Ò Ú Ö Þ Ø ß Ù Ð Ô Õ Ú î Ó Ô ï Ú Ò ÑÔ Ü Ñ Ù Ï Ù Ý Ô Ù Û Ü Ó Ï Ý Ò Ú Ö Þ Ø Ìð Ì Í Ñ ã Õ Ó Ñ Û Ü Ó Ï Ý Ò Ú Ö Þ Ø Ú Ô ñ ß Ï Ù î Ó ß ï Ñ Ö Ë Ø Õ à Ï Ù Ý ò
 Four 29 (M8x5 allen head bolt)

 Four 30 (M8 arc washer
ØÞ Ì ä Ñ Ú Í Ò Ó Ô Õ Ð Ö × Ø à Î Ï Ð Ñ Ú Ô Ú Ò Ñ ì Ô Ú Ú Ô ï Ô î Û Ü Ó Ï Ý Ò Ú Ö Þ Ø Ì

STEP

 4



 15

STEP

 4

ó ô õ ö ÷ ø ù õ ú ø û ü ý þ ÿ � ø ø ÷ � ô � ÷ � � � � � õ � � � ÷ � ÷ � �	 
 � � 
 � � � � � � 




 16

    Be careful to assemble all components

    in the sequence they are presented.

� � � � � � � � � � � � � � � � �  � ! ! � ! " # $ % � & � � � ' & � & � & � � � (  ) * � ( ' & � " + % � & �  � * � ! ! & � ,  � - � � � � � � � � � � � �  � ! ! � ! " # $ % & �  ' . � � / � & � � � * � . ) * � ( ' & �" + % �0 � � �   � 1 � � �  2 � � 0 � � " 3 % � � ) * � ( ' & � " + % � ! (  ' 4
 Four 29 (M8x5 allen head bolt)

 Four 22 (M8 spring washer)

 Four 30 (M8 arc washer)5 � � 2 � � � � � ! �  � � 1 6  � � �  1 � � � � ! � 1 � � � � 1 �  � � * � � 1 � 2 �  � �  ! ( �  6  � � 7� & �  � � � ( ' & � �  � 2 6  � � � � � � 1 6 �� � � � 1 & 8 �  ! ( �  9  � � " $ : % � � - � , � � 8 �  ! ( �  � � � � � " ; < % � !! & � ,  (  3 ( � ' � � / � � = � ! & 8 �  ! ( �  9  � � " $ : % � � , � � 2 ! - � , � �8 �  ! ( �  � � � � � " ; < % � ! ! & � ,  (  3 ( � ' � � / 0 � = � � � � & � 1 � � � � � * � ! ! & � ,  (  3 ( � ' � � / � � & �  ! � � � ( � (  � & � ! � � � � ! (  3 ( � ' � � / 3 �
 One 27 (M5 phillips pan head bolt)

 One 28 (M5 arc washer)

STEP

 5

WARNING! !



 1 7

STEP

 5

> ? @ A B C D @ E C F G H I J K C C B L ? M B N K O N P @ L Q M B R B N S
T U V W X V Y TT U V W X V Y Z T U V W X V Y [

T U V W X V Y \



 18

    Be careful to assemble all components

    in the sequence they are presented.

] ^ _ ` a a b c d e b f g d h f d b _ f i j b k l m n o d ` d p b e b f g d h f d b _ f i j b k ` a _ ` a k ` j b l q o ^r ^ _ ` a a b c d e b f g d h f d b s b a k ` g e f g a b k k l m t o d ` d p b e b f g d h f d b s b a k ` ge f g a b k k ` a _ ` a k ` j b l q o ^u v w x y _ f g b z { j j | z } d d p b ~ } g b k i f c � } a d ` d p b p ` j b } a � � g } � p d l x o i b z ` g bk b c { g } a � d p b c ` a k ` j b ^_ ^ s j } � b _ ` a k ` j b l q o ` a d ` � � g } � p d l x o ^� ^ s b c { g b _ ` a k ` j b l q o d ` � � g } � p d l x o { k } a � y
 Two 26 (M4x10 philips pan head bolt)

 Two 25 (M5 washer)

STEP

 6



 19

STEP

 6

� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �



 20

SETTING UP YOUR BFUB1

� � � � �     ¡   ¢ £ ¤ ¥   � ¦   ¥ ¤ ¢ � § ¨   ¦ � ¤ ¨ © � £ ª ¤ « ¤ ª © ¬ � ¢ © � ­ ® ª ¯   ° ± ² ° ³ ¥ ¯ � ­ ¨ ¦ §   ´ ¨ � £   ¦ ¤ µ � £ � � ¬ � ¢ ª � § ¨   � µ ¦� ª ª ¢ � £ ª ¤ «   ¥   ª ª ¤ µ ¶ · � ¯ ¤ ¥ § ¤ �   ¤ ¥ ¦   ¥ ¤ ¶ µ   ¦ ª � ­ ¥   � ¤ µ ¤ � � ¨ ¬ ¨ � � ¢ ¥ ´ � £   � µ ¦ ª � ¬ ¤ ª µ ¤ £   ¨ © ¤ µ © � ­ ¢ ¯ � �   ·
l ¸ � µ � ª ´ ¨ � £   � ¢ � ´   ¢ � ª   ª ¯   ° ± ² ° ³ � ­ ª ¦ � � ¢ ¥ ·
l ¸ � µ � ª ´ ¨ � £   ª ¯   ° ± ² ° ³ µ   � ¢ ¹ � ª   ¢ � ¢ ¤ µ ¯ ¤ ¶ ¯ � � ¤ ¥ ª ­ ¢   £ � µ ª   µ ª   µ « ¤ ¢ � µ �   µ ª ·
l º ª ¤ ¥ ¯ ¤ ¶ ¯ ¨ © ¢   £ � � �   µ ¦   ¦ ª � ´ ¨ � £   � ¦   ¦ ¤ £ � ª   ¦   » ­ ¤ ´ �   µ ª � � ª §   µ   � ª ¯ © � ­ ¢ ° ± ² ° ³ ·¼ ¦   ¦ ¤ £ � ª   ¦ � � ª ´ ¢ � « ¤ ¦   ¥ ¥ ­ ´   ¢ ¤ � ¢ ¥ ª � § ¤ ¨ ¤ ª © � µ ¦ ¬ ¤ ¢ � µ   ¥ ¥ ¬ � ¢ � ´ ¢ � ´   ¢ ¹ � ¢ � � ­ ª ·

� ¯ ¤ ¥ § ¤ �   ¤ ¥   � ¥ © ª � � � «   � ¢ � ­ µ ¦ ¥ � ¬   ¨ © ·� � � � «   ª ¯   ° ± ² ° ³ ½³ · ¾ ¢ � ¥ ´ ª ¯   ¿ � µ ¦ ¨   ¥ ·À · Á � ¢   ¬ ­ ¨ ¨ © ´ ­ ¨ ¨ ª ¯   ¯ � µ ¦ ¨   ¥ ª � ¹ � ¢ ¦ ¥ © � ­¹ ¯ ¤ ¨   ´ ­ ¥ ¯ ¤ µ ¶ ª ¯   ¬ ¢ � µ ª � ¬ ª ¯   § ¤ �   ¦ � ¹ µ ¹ � ¢ ¦ ·Â · Ã ¤ � ´ ¨ © ¢ � ¨ ¨ ª ¯   ° ± ² ° ³ � µ ¤ ª ¥ ª ¹ � ¹ ¯     ¨ ¥ª � ª ¯   ¦   ¥ ¤ ¢   ¦ ¨ � £ � ª ¤ � µ ·
� ¯   Ä   � ¢ Å   ¶ Æ µ ¦ Á � ´ ¥ £ � µ §   � ¦ Ç ­ ¥ ª   ¦ª � ¨   «   ¨ ª ¯   ° ± ² ° ³ ½³ · Ä � ª � ª   ª ¯   Ä   � ¢ Å   ¶ Æ µ ¦ Á � ´ � µ � §£ ¨ � £ � ¹ ¤ ¥   � ¢ £ � ­ µ ª   ¢ È £ ¨ � £ � ¹ ¤ ¥   ª �� ¦ Ç ­ ¥ ª ª ¯   ¨   «   ¨ � ¬ ª ¯   § ¤ �   ·



SETTING UP YOUR BFUB1

 21

� 
To install the Console batteries (1) , 

    remove Battery Cover (32).

Insert two AA batteries into the 

console. Observe polarity.        �

� 
After battery installation, 

                reinstall the console’s Battery Cover (32).

1

2
3 4 5 6 7 8É Ê Ë Ì Í Î Ï Ð Ñ Ò Ó Ô Õ Ö× Ø Ù Ú Û Ü ÚAdjust TENSION CONTROL by rotating the 

TENSION CONTROL knob.

Rotate clockwise to increase tension.

Rotate counter-clockwise to decrease tension.         �

Ý ÞÞ Ý



 22

ß à á â ã ä å ã æ á ç ä è ã é ê å ë à á ì å á é í ç ë à î ï æ ì ï ð æ á ç ä è ã é ê ï ë ç ã ä ï ð ã ì ë ë à á í ã é ñ ã ì ë ï ä ò ï æ æ ã í åë à á ì å á é ë ã â ã ä ë é ã æ í ã é ñ ã ì ë é á å ç å ë ï ä â á æ á î á æ å ó ô æ á ï å á ð á â ã ê á è ï ê ç æ ç ï é í ç ë à ë à á â ã ä å ã æ áð á è ã é á õ ã ì é è ç é å ë á ö á é â ç å á å á å å ç ã ä ó
LCD DISPLAY

UP/RECOVERY

      DOWN

    BODY FAT

     RESET/GO

     MODE

SPEAKER

CONSOLE FEATURES

Fe a t u r e D e s c r i p t i o n÷ ã ä å ã æ á å â é á á ä÷ õ â æ á ë à é ã ì ø à â ã ä å ã æ á ù é ã ø é ï ê ê ç ä ø÷ ï æ â ì æ ï ë á ú ã ò õ û ï ë ù á é â á ä ë ï ø á ü ú ý þ ï ä ò ú ý ÿÿ á å á ë ë à á ò ç å ù æ ï õ � î ï æ ì áþ ä â é á ï å á å ï î ï æ ì á � � � � � � � � � � 	 � 
 � � 
 � � � � � � � � � � 
 �� á â é á ï å á å ï î ï æ ì á � � � � � � � � � � 	 � 
 � � 
 � � � � � � � � � � 
 �



 23

CONSOLE DISPLAY FEATURES

Fe a t u r e R a n g e S p e c i f i c a t i o n� � � � � � � � � � � � � � � � �  ! " # $ %� � � � � � � � & � ' � (  ) # * +� � � � � , - � # % �  ' � � � � � , - � # % �  . � � / . � 0 � � � 1  - 2 ! � � * $ 2  � � � � � � � � � � � � � � � � � � � � � � � � � �  

TIME     DISTANCE CALORIES           PULSE

SPEED



 24

Press 3 4 5 6  once to program the console. 

If the console is in STAND BY mode, the display will initially reset. 

After leaving STAND BY mode, the display was reset.  �

CONSOLE OPERATION

PROGRAMMING THE DISPLAY

The display is able to be programmed to establish customized workout goals.

The BFUB1 gives users the power to control their workout time, distance 

travelled and total calorie loss. 

As the DISTANCE window ! ashes, enter the pre-set DISTANCE by press-

ing 7 8 9 : 6 ; 4 < 6 : =  or 5 4 > ?  to increase/decrease the 

set value to reach your desired distance. 

Again press the 3 4 5 6  button to advance to the next function. 

The display is set for a distance of 2.5 mi.  �

@ A B C DE F G HI J K L M N O P M L Q R S T UV W X Y Z [ \ [ ] ^ _ `a b c d e f gh i j k l m n o l k p q r s tu v w x y z { z | } ~ �� � � � � � �� � � � � � � � � � � � � � � �� � � � � � � � � � � �� � � � �

@ A B C DE F G HI J K L M N O P M L Q R S T UV W X Y Z [ \ [ ] ^ _ `a b c d e f gh i j k l m n o l k p q r s tu v w x y z { z | } ~ �� � � � � � �� � � � � � � � � � � � � � � �� � � � � � � � � � � �� � � � �

@ A B C DE F G HI J K L M N O P M L Q R S T UV W X Y Z [ \ [ ] ^ _ `a b c d e f gh i j k l m n o l k p q r s tu v w x y z { z | } ~ �� � � � � � �� � � � � � � � � � � � � � � �� � � � � � � � � � � �� � � � �

As the TIME window ! ashes, enter the pre-set TIME by pressing 7 8 9 : 6 ; 4 < 6 : =  or 5 4 > ?  to increase/decrease the set 

value to reach your desired time. 

Again press the 3 4 5 6  button to advance to the next function.

�  The display is set for a 3:00 minute workout.

�

�
�



 25

CONSOLE OPERATION

As the CALORIE window ! ashes, enter the pre-set CALORIES by pressing �   ¡ ¢ £ ¤ ¥ ¦ £ ¢ §
 or ¨ ¥ © ª

 to increase/decrease the set 

value to reach your desired calorie setting. 

Again press the « ¥ ¨ £
 button to advance to the next function.

�  This workout will burn 45 calories. 

¬ ­ ® ¯ °± ² ³ ´µ ¶ · ¸ ¹ º » ¼ ¹ ¸ ½ ¾ ¿ À ÁÂ Ã Ä Å Æ Ç È Ç É Ê Ë ÌÍ Î Ï Ð Ñ Ò ÓÔ Õ Ö × Ø Ù Ú Û Ø × Ü Ý Þ ß àá â ã ä å æ ç æ è é ê ëì í î ï ð ñ òó ô õ ö ÷ ô ø ù ú û ü ý û ø ö þÿ � � � � � � � � � � � �� � � � 	

The TEMPERATURE mode can be set according to speci" c needs. Main-

taining the correct ambient temperature during a workout will increase 

the e# ectiveness of the exercise. 

Enter the desired TEMPERATURE readout (Celsius or Fahrenheit) by press-

ing 
�   ¡ ¢ £ ¤ ¥ ¦ £ ¢ §

 or ¨ ¥ © ª
 to change between Cel-

sius or Fahrenheit. Press the « ¥ ¨ £
 button to complete program-

ming the display.

The display is set for Fahrenheit. �

Start your workout!

The programmed sections of the display will start counting down as the 

exercise progresses. When one of the target goals has been achieved, 

the programmed window will ! ash and the console will beep advising 

the user of their accomplishment. After the achievement, the display 

will count up and record further workout progress.

¬ ­ ® ¯ °± ² ³ ´µ ¶ · ¸ ¹ º » ¼ ¹ ¸ ½ ¾ ¿ À ÁÂ Ã Ä Å Æ Ç È Ç É Ê Ë ÌÍ Î Ï Ð Ñ Ò ÓÔ Õ Ö × Ø Ù Ú Û Ø × Ü Ý Þ ß àá â ã ä å æ ç æ è é ê ëì í î ï ð ñ òó ô õ ö ÷ ô ø ü ý û ø ö þÿ � � � � � � � 
� � � � 	 � � 
 � �� �

�

�



 26

While not exercising, press � � � � � � �  to enter the Body Fat 

parameters settings.

The calculation is performed while not exercising. Speed is 0 mph.  �

CONSOLE OPERATION

BODYFAT, BMI & BMR

The BFUB1 console has the ability to measure a person’s BODYFAT, BMI and 

BMR. BMI (Body Mass Index) is a statistical measurement of body weight 

based on a person’s weight and height. Though it does not actually measure 

the percentage of body fat, it is used to estimate a healthy body weight and 

used as a diagnostic tool to identify weight problems. BMR (Basal Metabolic 

Rate) determines your daily calorie needs.

Enter your WEIGHT (LB) by pressing � � � � � � �  � � �  or � � ! "  to increase/decrease your set weight. Press # � � �  to 

advance to the next parameter setting. 

Weight is set at 95 lb.  �

$ % & ' () * + ,- . / 0 1 2 3 4 1 0 5 6 7 8 9: ; < = > ? @ ? A B C DE F G H I J KL M N O P Q R S P O T U V W XY Z [ \ ] ^ _ ^ ` a b cd e f g h i jk l m n o l p q r s t u s p n vw x w w w y w w w y w wz { | | }

$ % & ' () * + ,- . / 0 1 2 3 4 1 0 5 6 7 8 9: ; < = > ? @ ? A B C DE F G H I J KL M N O P Q R S P O T U V W XY Z [ \ ] ^ _ ^ ` a b cd e f g h i jk n m t ~� � � � � �
�� � � �

$ % & ' () * + ,- . / 0 1 2 3 4 1 0 5 6 7 8 9: ; < = > ? @ ? A B C DE F G H I J KL M N O P Q R S P O T U V W XY Z [ \ ] ^ _ ^ ` a b cd e f g h i jk n m t ~� � � � � �
�� � � �

Multiple users can examine their BODYFAT. Enter the USER ID number 

from 1 to 8 by pressing � � � � � � �  � � �  or � � ! "  to 

increase/decrease the USER ID. Press # � � �  to advance to next 

parameter setting.

�  The display will calculate BODYFAT for user number 3.

�



 27

CONSOLE OPERATION

Enter your HEIGHT (inch) by pressing � � � � � � � � � � �  or � � � �  to increase/decrease your set height. Press � � � �  to 

advance to the next parameter setting.

�  The height of USER 3 is set at 70”. 

� � � � �� � � �  ¡ ¢ £ ¤ ¥ ¦ § ¤ £ ¨ © ª « ¬­ ® ¯ ° ± ² ³ ² ´ µ ¶ ·¸ ¹ º » ¼ ½ ¾¿ À Á Â Ã Ä Å Æ Ã Â Ç È É Ê ËÌ Í Î Ï Ð Ñ Ò Ñ Ó Ô Õ Ö× Ø Ù Ú Û Ü ÝÞ ß à á âã ä å æ ç è
�é ê ë ì

� � � � �� � � �  ¡ ¢ £ ¤ ¥ ¦ § ¤ £ ¨ © ª « ¬­ ® ¯ ° ± ² ³ ² ´ µ ¶ ·¸ ¹ º » ¼ ½ ¾¿ À Á Â Ã Ä Å Æ Ã Â Ç È É Ê ËÌ Í Î Ï Ð Ñ Ò Ñ Ó Ô Õ Ö× Ø Ù Ú Û Ü ÝÞ ß à á âã ä å æ í î ï ð�é ê ë ì
� � � � �� � � �  ¡ ¢ £ ¤ ¥ ¦ § ¤ £ ¨ © ª « ¬­ ® ¯ ° ± ² ³ ² ´ µ ¶ ·¸ ¹ º » ¼ ½ ¾¿ À Á Â Ã Ä Å Æ Ã Â Ç È É Ê ËÌ Í Î Ï Ð Ñ Ò Ñ Ó Ô Õ Ö× Ø Ù Ú Û Ü ÝÞ ß à á âã ä å æ ç è

�é ê ë ì

Enter your AGE (YEAR) by pressing � � � � � � � � � � �  or � � � �  to increase/decrease your age setting. Press � � � �  

to proceed to next parameter setting.

USER 3 is 29 years old. �

Enter your SEX by pressing � � � � � � � � � � �  or 
� � � �  

to select between male and female.

After having entered the parameters, press the � � ñ � ò � ó �  

button then hold onto the Heart Rate Contacts. 

�  USER 3 is female. 



 28

After 6 seconds, the console will display the executed calculation on the 

display. The display will show BODYFAT, BMI and BMR. To exit the ap-

plication, press the ô õ ö ÷ ø ù ú  button.

USER 3 has 21.8% BODYFAT, a BMI of 22 and a BMR of 1640 calories.  �

NOTE: The display will exit the BODYFAT test automatically if no console 

operation has been detected for a period of 10 seconds and will display 

the Er.1 error code.

CONSOLE OPERATION

û ü ý þ ÿ � � � � � � �� � � 	 
� � 
 �� � � � � � � � � � � � � � �� � � �  ! " ! # $ % &' ( ) * + , -. / 0 1 2 3 4 5 2 1 6 7 8 9 :û ü ý þ ÿ � � � � � � �; < = > ? @ AB C D B C E F G C H IJ K L M N�O O P Q R S T R U V
G e n d e r / A g e U n d e r w e i g h t H e a l t h y S l i g h t l y  O v e r w e i g h t O v e r w e i g h t O b e s eW X Y Z [ \ ] ^ Z X _ ` a b c d b c d e f ] d f ] g b d e f h d f h g b d e \ h d i \ h dW X Y Z i \ ] ^ Z X _ ` a b j d b j d e f \ d f \ g b d e f k d f k g b d e \ k d i \ k dl Z m X Y Z [ \ ] ^ Z X _ ` a b j d b j d e f c d f c g b d e \ ] d \ ] g b d e c ] d i c ] dl Z m X Y Z i \ ] ^ Z X _ ` a f ] d f ] d e f j d f j g b d e \ \ d \ \ g b d e c \ d i c \ d

BODYFAT PARAMETERS

The chart below is used to reference your BODYFAT results. Results are for therapeutic purposes only.

BMI INDEX

The chart below is used to reference your BMI (Body Mass Index) results. Results are for therapeutic purposes only.

SLEEP MODE

The BFUB1 will enter SLEEP MODE mode when left un-operational for eight minutes after a workout. While SLEEP MODE mode is 

active, the console will display the current ambient temperature. Press n õ ö o  once to reset the display and start your workout. 

All memory is cleared during SLEEP MODE except for BODYFAT parameters and Temperature.

U n d e r w e i g h t H e a l t h y S l i g h t l y  O v e r w e i g h t O v e r w e i g h t O b e s e[ b k b k g h e f c g p f h e f q g p f j e f p g p r \ ]



 29

CONSOLE OPERATION

Your BFUB1 comes equipped with Heart Rate Contacts. The Heart Rate Contacts send 

your heart rate information to the console for processing. To measure Heart Rate, your 

hands need to " rmly grasp the entire area of the Heart Rate Contact Sensors on both 

sides of the handlebar. There is no need to hold onto the contacts very tightly although 

holding onto the contacts loosely may produce a false readout.

Before measuring your pulse rate, make sure the PULSE window  shows ‘P’ instead of ‘0’. 

The readout may show ‘0’ after a brief period of pulse reading inactivity. Press any but-

ton to change ‘0’ into “P” to activate the pulse readout. Place both of your palms on the 

Heart Rate Contact Pads and the monitor will show your current heart rate in beats per 

minute (BPM) after a 3~4 second calculation time. 

During the Heart Rate reading, because of the contact jamming phenomenon, the mea-

sured Heart Rate value may be higher than your actual pulse rate during the " rst 2~3 

seconds, then will stabilize to a normal level.

s t u v wx y z {| } ~ � � � � � � � � � � � �� � � � � � � � � � � �� � � � � � �� � � � �   ¡ ¢ � � £ ¤ ¥ ¦ §¨ © ª « ¬ ­ ® ­ ¯ ° ± ²³ ´ µ ¶ · ¸ ¹º » ¼ ½ ¾ ¿ À Á ½ ÂÃ Ä Å Ã Å
PULSE RECOVERY

PULSE RECOVERY is an excellent guide for many types of training regimes that 

use recovery heart rate as a progress guide and to spot problems such as over-

heating or dehydration.

First, test your pulse as mentioned in the PULSE RATE sec-

tion. Then, while not exercising (SPEED is 0 mph),  press Æ Ç È É Ê Ë Ì Í Ê É Î
 to enter the PULSE RECOVERY function. 

The display will show a 1 minute count-down as well as your current 

pulse rate. Hold on to the Heart Rate Contacts until the display counts 

down to zero. The console will now display your pulse recovery level 

from F1 to F6. Press 
Æ Ç È É Ê Ë Ì Í Ê É Î

 again to exit the 

PULSE RECOVERY function.

The Pulse Recovery is at the F2 level. �

F a s t e s t F a s t Q u i c k M o d e r a t e S l o w S l o w e s tÏ Ð Ï Ñ Ï Ò Ï Ó Ï Ô Ï ÕThe chart below is used to reference your PULSE RECOVERY level. Results are for therapeutic purposes only.



 30

EXERCISE TIPS AND GUIDELINES

Ö × Ø Ù × Ú Û Ü Ý Þ ß Ø Ü à Ø × à Ù á Ù Ø Ú Ü â Ü Ý Þ ã Ü ä ä Ü å ß Ø à æ Ù ç ä Ù á Ü è Ü ä Ü × é ê Ý ë Ø Ù ë ì Ú Ù Ú Û ê Ý Ú Ù â à ç Ù á Ù Ø Ú Ü â Ù Ø Ù ä ê × Ù ë Ü Ý í ì Ø é îï ê â Ù Ü Ý × à Ù ê Ú Û à ç × Û Ù â Ù â × Ø Ù × Ú Û Ù â ã Ü × Û ê â ä à ã Þ Ù Ý × ä Ù å à × Ü à Ý î ð à ä ë é à ì Ø â × Ø Ù × Ú Û Ù ë ß à â Ü × Ü à Ý ç à Ø ê Ú à ì Ý ×à ç × Ù Ý î ñ à Ý à × è à ì Ý Ú Ù î ò Ù ß Ù ê × Ü Ý Þ × Û Ù â × Ø Ù × Ú Û Ü Ý Þ Ù á Ù Ø Ú Ü â Ù â ê Þ ê Ü Ý ó ê ç × Ù Ø × Û Ù Ú à à ä ë à ã Ý ó ã Ü ä ä Û Ù ä ß × àä à à â Ù Ý ê Ý ë Ø Ù ä ê á é à ì Ø å ì â Ú ä Ù â × à ß Ø Ù æ Ù Ý × â à Ø Ù Ý Ù â â ê ç × Ù Ø é à ì Ø ã à Ø ô à ì × î
õ ç Ù ã å Ü Ý ì × Ù â à ç ê ã à Ø ô à ì × â Û à ì ä ë è Ù ë Ù æ à × Ù ë × à ã ê Ø å Ü Ý Þ ì ß î ö Û Ü â ã ê Ø å ì ß × Ü å Ù ã Ü ä ä ä Ü å è Ù Ø é à ì Øå ì â Ú ä Ù â ê Ý ë ß Ø Ù ß ê Ø Ù × Û Ù å ç à Ø ê å à Ø Ù â × Ø Ù Ý ì à ì â Ù á Ù Ø Ú Ü â Ù î ÷ ê Ø å ì ß à Ý × Û Ù ø ù ú ø û è é Ù á Ù Ø Ú Ü â Ü Ý Þ ê ×â ä à ã â ß Ù Ù ë â î

ü Ù æ Ù Ø â × à ß Ù á Ù Ø Ú Ü â Ü Ý Þ â ì ë ë Ù Ý ä é î ý × Ü â ê Þ à à ë Ü ë Ù ê × à Ù Ý ë ê ã à Ø ô à ì × â ä à ã ä é â Ü Ý Ú Ù × Û Ü â ã Ü ä ä ê ä ä à ã é à ì ØÛ Ù ê Ø × × à Ø Ù ê ë í ì â × × à × Û Ù ë Ù Ú Ø Ù ê â Ù ë ë Ù å ê Ý ë î
ý × Ü â å à â × à ç × Ù Ý Ø Ù Ú à å å Ù Ý ë Ù ë × Û ê × é à ì Ù á Ù Ø Ú Ü â Ù ê ç Ù ã × Ü å Ù â ê ã Ù Ù ô × à å ê Ü Ý × ê Ü Ý Ú ê Ø ë Ü à æ ê â Ú ì ä ê Ø ç Ü × þÝ Ù â â î ý ç é à ì Û ê æ Ù à × Û Ù Ø Þ à ê ä â â ì Ú Û ê â ã Ù Ü Þ Û × à Ø ç ê × ä à â â ó é à ì ã Ü ä ä ê Ú Û Ü Ù æ Ù é à ì Ø Þ à ê ä ç ê â × Ù Ø ã Ü × Û å à Ø Ùç Ø Ù ÿ ì Ù Ý × Ù á Ù Ø Ú Ü â Ù î ò Ù å Ù å è Ù Ø × Û ê × é à ì Ø ì ä × Ü å ê × Ù Þ à ê ä â Û à ì ä ë è Ù × à å ê ô Ù Ù á Ù Ø Ú Ü â Ù ê ä Ü ç Ù × Ü å Ù Û ê è Ü × î� ê Ý é ß Ù à ß ä Ù ê Ø Ù â ì Ú Ú Ù â â ç ì ä â × ê é Ü Ý Þ ã Ü × Û ê ç Ü × Ý Ù â â ß Ø à Þ Ø ê å Ü ç × Û Ù é â Ù × ê â Ü ë Ù ê â ß Ù Ú Ü ç Ü Ú × Ü å Ù à ç × Û Ù ë ê é× à Ù á Ù Ø Ú Ü â Ù î ò Ù Þ ì ä ê Ø Ù á Ù Ø Ú Ü â Ù Ü â ê ô Ù é × à ê Û Ù ê ä × Û é ä Ü ç Ù â × é ä Ù
ù à Ø ê ì â Ù ç ì ä ã à Ø ô à ì × ó ê ä ã ê é â â × ê Ø × â ä à ã ä é ó Ù â ß Ù Ú Ü ê ä ä é Ü ç é à ì Û ê æ Ù è Ù Ù Ý â Ù ë Ù Ý × ê Ø é ë ì Ø Ü Ý Þ × Û Ù ß ê â × é Ù ê Ø î� à ì Ø è à ë é ã Ü ä ä Ý Ù Ù ë × Ü å Ù × à ê ë í ì â × × à × Û Ù Ý Ù ã ê Ú × Ü æ Ü × é î õ â é à ì Ø è à ë é ê ë í ì â × â ó Þ Ø ê ë ì ê ä ä é Ü Ý Ú Ø Ù ê â Ù é à ì Øã à Ø ô à ì × × Ü å Ù ß Ù Ø â Ù â â Ü à Ý î

õ ä ã ê é â Ú à Ý â ì ä × é à ì Ø ß Û é â Ü Ú Ü ê Ý è Ù ç à Ø Ù è Ù Þ Ü Ý Ý Ü Ý Þ ê Ý é Ù á Ù Ø Ú Ü â Ù ß Ø à Þ Ø ê å î ù à Ø é à ì Ø Û Ù ê ä × Û ê Ý ëâ ê ç Ù × é ó ë à Ý à × à æ Ù Ø Ù á Ù Ø × é à ì Ø â Ù ä ç î ò Ù å Ù å è Ù Ø × à â × Ø Ù × Ú Û ê Ý ë ã ê Ø å ì ß è Ù ç à Ø Ù Ù ê Ú Û Ù á Ù Ø Ú Ü â Ùß Ø à Þ Ø ê å î



 31

EXERCISE TIPS AND GUIDELINES

� � � � � � � 	 � 
 � � � � � 
 � 
 � � � � � � � 
 � � � � 	 	 � 
 � � � � � � � � � � � � � � � � � � 	 � 
 � � 
 � � � � � � � � � � � � � � � 	 � � � � 
 � � �� � � � � 
 � � � � � � � � � � � � � � 
 � � � � � 
 � 	 � � � � � � 
 � � � � � � 
 � � � � � � � � � � � � � � � � � � � 
 � � 
 � � � � � � � � � � 
 � 
 � � �� � � � � � � � � � � � � 	 � � � � � � � 
 � � 	 � 
 � � � � � � 
 � � 
 � � � � � 
 � 	 � � � � � 
 � � � 
 � � 	 � � � � 
 � � 
 � � 	 � 
 � � � � � � 
 � � � � � � �  � 
 � � � � � � � � � � � � � � � � � � � 
 � � 	 � � � 
 � � � 
 � � 	 � 
 � � � � � � � � � � �! 
 � 
 � � � � � � � 
 � � � 
 � 	 � 
 � � � � � � � � 
 � � � 
 � � � � � � � � � � � 
 � � � 
 � � � 
 � � � � � 
 � � � 	 � 
 � � � � � � � 
 � � � � � � � � � �� � � � � � 
 � � � � � � 
 � � 
 � � � � � � � � � � � � � � 
 � � � � � � � 
 � � � � � 
 � � � � � � � � � � 
 � � 
 � � � " � 	 � 
 � � � � � � � � � � � 	 � 
 �� � � � � � � 
 � 
 � � 
 � � � � � � � � � � � � � � � � � 	 � � � � � � � � � � � � � � � � � � � 
 � � � 
 � � � � � � � � � � � � � � 
 � � �� � � � � 
 � � � 	 � 
 � � � � � � � � � � 	 � 
 � � � 
 � � � � 
 � � � � � � 
 � � � � � � � � � 	 � 
 � � 
 � � � � 
 � � 	 � 
 � � 
 � � � � � � # 
 � � �� � � 
 � � � � � � � � � � � � � 
 � � � � � � � � � � � � � � 
 � � � 
 � � 	 � 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � 
 � � � � � � � � � � � � � � � � �� � � 	 � $ � 
 � � � 
 � � � � � � 	 � � 
 � � � � � � 	 � 
 � � � � 	 � 
 � � � �$ � 
 � � � � � � � 
 � � 	 � 
 � � 
 � � � � 
 � � 	 � 
 � � 
 � � � � � � 	 � � � � 
 � � 	 � 
 � � 
 � � � � � � � 
 � � � � � � 
 � � � � 	 � � � � � � � � � � � �� � � � � � % � � � � � 
 � � � � � � 	 & � � 	 � 
 � � � � � � � � � � � � � � � � � � 	 � 
 � � � � � ' � � � � � � � ( � 
 � � 	 � 
 � � 
 � � � � � � � � �� � � � � � � � � � � 
 � � 
 � � 	 � 	 � 
 � � � � 
 � � 
 � 
 � � 
 � 	 � 
 � � � � � � � � � � 
 � � � � � � � � � � 
 � 
 � � % � � � & � ( � � � � � � � � 
 �� 
 � � � � � � � � � � � � � � � � � � � � � � � � ) � � � � � � 	 � 
 � � � � � � � 
 � �
� � � � � � � � � � � � � � � � � � � � � � � � � � 
 � � � 
 � � 	 � 
 � � � � � � �� � � � � � � � � 
 � � � � 
 � � 	 � 
 � � � � 
 � 
 � � � � � � � � � � �� � � � � � � � � � � � � � � 
 � � � � � � � 
 � 
 � *+ + ,  	 � 
 � � � � - . / 0 1 2 3 2 � 4 / 5 6 � / 6 4 �$ � 
 ! 7 8 7 � � � � � � � � � � � � 
 � � � 	 � 
 � � � � 
 � 
 � � � � � � � � � � �$ � 
 � � � � � � � � � � � 
 � 
 � 	 � 
 � � � � � � � � � � � � � � � � ) � � � �$ � 
 � � � � � � � � � � � � � � � � ) � � � 
 � � � � � � � � � � � � � � 	 � 
 �� � � 
 � 
 � � � � � � � � � � � � � � � � � � 
 � � � � � � � � � � � � � 
 � � 
 � �� � � � � � � � � � � � � � 
 � � � 
 � � � � � � � � � � � � � � � � � � � ) � � �� � � � � � � � � 9 , :  ; < : � � 	 � 
 � � � � 
 � 
 � � � � � � � � � � �" � 	 � 
 � � � = 
 � � � � � 
 � � 
 � � � � � � � � � 
 � � � � � � � � � �� � � � � 
 � � � � � � � � � � � � � � � � � � � � � � 
 � 
 � � � 	 � 
 � � � � � � � ) � � � �> ? @ 4 5 � / 5 A 4 6 B ? C 4 > 1 2 1 6 - . / 0 1 2 3 2 � 4 / 5 6 � / 6 4 0 , � 9 ,D E E 4 5 � / 5 A 4 6 B ? C 4 > 1 2 1 6 - . / 0 1 2 3 2 � 4 / 5 6 � / 6 4 0 , � ; <

" � 	 � 
 � � � � � 
 � � � � � � � � � � � 
 � � � � � 
 � � � � � 
 ) ) 
 � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � 
 � 
 � � 
 �  � � � 
 � � � � 	 � � � � � � � 
 � � 	 � 
 � � � 	 � 
 � 
 � � � � � � � � � � � � 
 � 
 
 � � � � 	 � � � � � 
 � � �

F G H I J K G H L M N O HP Q R P Q S R T QP T R R U S R V WX Q R R V S R V PX T R R R S R X YV Q R Q Y S R X TV T R Q T S R X RT Q R Q P S R P UT T Z Z S R P XW Q Z W S R P QW T Z X S R R WU Q Z Q S R R X[ \ ] ^ _ [ ` _ \ ] [ ] \ [ _



 32

TROUBLESHOOTING

P R O B L E M T R O U B L E S H O O T I N G  T I P S O L U T I O N

Console will not turn on Console needs a HARD reset

Batteries are low or dead

Reverse polarity

Damaged console

Remove then reinstall batteries into the console.

Replace with fresh batteries.

Insert batteries using correct polarity.

Replace console.

Crank Arms or Handles are loose Loose hardware Using the provided assembly tools, go over the BFUB1 to make sure 
all assembly hardware is tight.

No resistance Tension Knob malfunction

Magnetic brake is loose

Call for service.

Call for service.

The resistance levels seem to be either too hard or too 
easy

Magnetic brake has shifted Call for service.

Console button(s) do not respond to touch Console Overlay Button(s) may have been damaged from liquids penetrating con-
sole overlay or excessive amount of cleaning solution was used.

Too much force was used operating the console buttons.

Replace console.

No Heart Rate readout on console Heart Rate harness Remove the console and verify that the Heart Rate harness is se-
cure.

Heart Rate readout is erratic Heart Rate contact pressure

Contact obstruction

Environmental interference

Gripping the Heart Rate contacts too tight may cause calculation 
readout errors. 
Try to maintain moderate pressure when holding onto the Heart 
Rate contacts.

Remove all jewelry when using the BFUB1.
Make sure hands are not completely dry.

An exercise environment with large motors, computers, ! uores-
cent lighting and high power lines may cause erratic Heart Rate 
readout.

Unit is unstable or rocks while in use Levelers Make sure the unit is on a solid and level surface.

Adjust the Rear Leg End Caps to level the unit.

Speed is not calculated on the console Console Harness

Speed Sensor

Magnet

Remove the console and verify that all connections are secure and 
not damaged or pinched.

The Speed Sensor may have become dislodged or damaged. 
Call for service.

The Magnet may have become dislodged or damaged. 
Call for service.

The BFUB1 squeaks or makes a chirping sound
Levelers

Assembly hardware

Make sure the unit is on a solid and level surface.

Loosen all assembly hardware, grease the bolt threads then tighten 
hardware.



 33

SERVICING THE BFUB1

OBTAINING SERVICE

Please use this Owner’s Manual to make sure that all parts have been included in your shipment. 

When ordering parts, you must use the part number and description from this Owner’s Manual. 

Use only Best Fitness replacement parts when servicing this machine. Failure to do so will void 

your warranty and could result in personal injury.

For information about product operation or service, go to www.best! tness.com or contact an au-

thorized Best Fitness dealer or a Best Fitness factory-authorized service company or contact Best 

Fitness customer service at one of the following:

Retain this Owner’s Manual for future reference. 

Toll Free:    1-800-556-3113

Phone: 1-708-427-3555

Fax:      1-708-427-3556

Hours: M-F 8:30-5:00 CST

E-Mail: service@bodysolid.com

Or write to:   

   BEST FITNESS

       Service Department

       1900 S. Des Plaines Ave.

       Forest Park, IL 60130 USA

www.BestFitness.com



 34

HARDWARE 
(Actual Size Shown)

Part# 26 M4x10  Phillips Pan Head Screw  Qty. 2

Part# 29  M8x15  Allen Head Bolt   Qty. 8

Part# 27  M5x55  Phillips Pan Head Bolt  Qty. 1

Part# 15  M8  Acorn Nut    Qty. 4



 35

HARDWARE 
(Actual Size Shown)

Part# 12  M0   Washer    Qty. 1

Part# 14  M8   Washer    Qty. 4

Part# 28  M5  Curved Washer   Qty. 1

Part# 30  M8  Curved Washer   Qty. 8



 36

HARDWARE 
(Actual Size Shown)

Part# 22  M8   Spring Washer   Qty. 4

Part# 25  M5   Washer    Qty. 2



 3 7

HARDWARE LIST

     PART#      QTY  DESCRIPTIONa b c d e f g h d i jk b g h l f m n j op b q j d h n j or b s d f t u j k d hv b w x h e o y mg b z j d m { l | m} b s l h e ~ l f m d u z j d m { l | ms b z y h l � t� b n j � m g l l m { d t� b q e o y m g l l m { d t� b p l f | l u j n l o ln b k g w k b q j d h k d t o jc b k g q j d h z y h l � t k d t o j� b k g z e t j z y h l � t k d t o j

     Part numbers are required when ordering parts.



 38

HARDWARE LIST

     PART#      QTY  DESCRIPTION� � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � � �  ¡ � ¢ � £ � � ¤ � ¥ ¦ §¨ � ¢ � £ � © � � ª «¬ � ­ � ® ¤ � © � � ª «¯ � © ¥ ª � ¥ ° �� ± � � � § § ° �� � � ² � � ¤ � � ³ � ± ´ � µ ´ � �� ¶ � · ª ¥ ¸ ¹ ¦ � ³ � ±� º º ² � � ¤ � � ³ ¬ ´ � ¡ ´ � �� µ º � » ¥ � ª ¹ ¦ � ³ ¬� ¡ � ¼ ¥ � ¼ � ª ³ � ¡ ´ � ½ µ �� ¨ � ¢ ¥ ¾ � � ¿ � � ª � � �� ¬ � ¢ ¥ ¾ � � � � ª � � ¥ ª © � ¸ ° �� ± � � � ª � � ¥ ª · ª ¥ ¸� � � À ª ª � � � ¦ � ¤ � ª ®� � º � � � � ª ® ² � � ¤ � � ³ ¬� ¶ � Á � ¤ � � � § ¿ ¥ ° § � �� º � � Â ¦ � � � Ã ª § © � �� µ � ² � � ¤ � � ³ µ ´ ¬ ´ � �� ¡ � ¼ ¤ � ° ° � � � ¼ � ª ¿ � � § � ¥ ° � ³ º ´ � ±� ¨ � ¼ ¤ � ° ° � � � ¼ � ª ¿ � � § � ¥ ° � ³ µ ´ µ µ� ¬ � � � » ² � � ¤ � � Ä µ� ¯ ¬ � ° ° � ª ¿ � � § � ¥ ° � ³ ¬ ´ µ¶ ± ¬ � � » ² � � ¤ � � ³ ¬ ´ � ± ´ ¶ ± ½ µ ­ ´ � �¶ � � ¿ ­ � � ª � ¥ � ¿ � � ª � � �¶ � � ¿ ­ © � ¸ ° � ¿ � � ª � � � ¾ � � ¤ � � ª � ¥ �¶ ¶ � Å ° � ª ® � ¹ ¦ � ³ � � ´ � ½ � µ¶ º � © ¥ Æ � �¶ µ � Å ¥ � Ç È � � �¶ ¡ � Ã ª § © � �¶ ¨ º ¼ ¤ � ° ° � � � ¿ � � § � » � � ¾ � � º ´ � µ¶ ¬ � ± ² � � ¤ � � ³ µ ´ � ± ´ � �¶ ¯ � Å � ¥ ª � ¢ � ® Ã ª § © � �º ± � ­ � � � ¢ � ® Ã ª § © � �º � � ¼ ¤ � ° ° � � � ¿ � � § � » � � ¾ � � º ½ � ´ � ¬º � � ¼ ¤ � ° ° � � � ¿ � � § � » � � ¾ � � � ½ ¯ ´ � ±º ¶ � � ¦ � ¤ � ª ®º º ¶ ¿ � ´ ¿ � � § � ¥ ° � ³ ¬ ´ � ¡º µ � ­ ¥ ¦ ª § ³ � ® ª � �º ¡ � � � ° � ² ¤ � � °
     Part numbers are required when ordering parts.



     Part numbers are required when ordering parts.

 39

HARDWARE LIST

     PART#      QTY  DESCRIPTIONÉ Ê Ë Ì Í Î Î Ï Ð Ñ Ò Ï Ð Ñ Ó Ó Ð Ô Õ Ï ÖÉ × Ø Ù Ð Ò Ù Ð Ú Î Û Ü Ï Ý Ì ×É Þ Ë Û Ð Ï Ýß à Ë á Í â ã Ý ä ã å Ü æ Îß Ë Ë ß ç ã Í Ï Ï Í è Ó Ù Ð Ú Î ä é å Ð ê ä ë ß Ò ì àß ì ì í Ï Ú î â Ð ï æ Ý Ì Ë à Ò Ëß Ø ì ð ã Ú Í î Ñ Î ñ æ Ó Ý Ð å Û Ü Ï Ý Ì ò Ò Ø àß É ì ð ã Ú Í î Ñ Î ñ æ Ó Ý Ð å ó ô Ú Ó ã Ð åß ß ì Ù Ð Ò Ù Ð Ú Î Û Ü Ï Ý Ì òß ò Ë ë Ð î Ó Í Ü î ä è å Í î â õ ß É Ò
φ

Ë ß Ò
φ

Ë ö ßß Ê Ë Ù Ð Ò Ù Ð Ú Î Û Ü Ï Ý Ì ß Ò ß àß × ì ä è å Í î â á Í î â ÷ Ë ìß Þ ò Û å Ú ø Ð Ì Ú â î Ð Ýò à Ë Û å Ú ø Ð Ì Ú â î Ð Ý í å Ú Ô Ðò Ë Ë Ì Ú â î Ð Ý Í é Û Ü Ú å Î Ñ Ò Ï Ðò ì ì Ù Ð Ò Ù Ð Ú Î Û Ü Ï Ý Ì ò Ò Ë òò Ø ì ä è å Í î â ô Ú Ó ã Ð å Ì òò É ì ô Ú Ó ã Ð å Ì ò Ò Ë ì Ò Ë Ýò ß ì ï Ö Ï Ü î ï æ Ý Ì ×ò ò Ë ð Ü é ø ô ã Ð Ð Ïò Ê Ë ô Ú Ó ã Ð å Ì × Ò Ë É Ò Ëò × Ë ë Ð î Ó Í Ü î ä è å Í î â õ Ë à É Ò
φ

Ë × Ò
φ

ìò Þ Ë ð Ü é ø ô ã Ð Ð Ï á Ü ÎÊ à Ë Ñ Ï Ï Ð î Ù Ð Ú Î ä é å Ð êÊ Ë ì ï æ Ý Ì Ë à Ò ËÊ ì Ë õ Í Ý Ý Ï Ð Û Ð Ï Ý ô ã Ð Ð ÏÊ Ø Ë í Ï Ö ê ã Ð Ð Ï Ñ Ò Ï ÐÊ É Ë í Ï Ö ê ã Ð Ð ÏÊ ß Ë ë Ú è Ð å Ð Î Û æ Ó ã Í î âÊ ò ì Ù Ð Ò Ù Ð Ú Î Û Ü Ï Ý Ì ßÊ Ê Ë ä è å Í î â ô Ú Ó ã Ð å Ì ì àÊ × ì Û Ð Ú å Í î â ò à à É á äÊ Þ Ë Ì Ú â î Ð Ý ä Ð î Ó Ü å× à ì ï æ Ý ù ä Ð Ú Ý ç Ú Î Ù Ú å Î ê Ú å Ð ú



 40

EXPLODED VIEW DIAGRAM



 41

EXPLODED VIEW DIAGRAM



 42

NOTES



 43

NOTES



c Copyright 2010. Body-Solid. All rights reserved. Body-Solid reserves the right to change design and specifi cations when we feel it will improve the product.
              Body-Solid machines maintain several patented and patent pending features and designs. All rights reserved on all design patents and utility patents.

www.BestFitness.com

Serial Number is Located on the Frame

Model Name:                             BFUB1                              

Purchase Date:    _______________________________

 Serial Number:    _______________________________


